UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth

(MHz)

Bottom

5510

42.672

Middle

5590

42.786

Top

5670

42.177

Spectrum o Spectrum r".f—’-
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
. Mi[1] : - MI[1] o
) nde 6.00 ndi 10 diy
;e By 42671800000 MH| ;e Bue 42.786200000 MH:|
0 factor 1789 0 factor 130.4
10 10
0 de ;> " ] A
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=30 -30
Lo e R Pt o
-40 dBm—t -40 gBm
50 S0
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5. GHz - = el down 42,6718 MHz M1 1 5. -0.31 dém el down 42,7862 MHz
Tl 1 ndé 26.00 B Tl 1 5. -26.31 dém ndg 26.00 B
T2 1 0 factor 128.9 T2 1 5.1 26.31 dém 0 factor 130.4
11806763 11806763
Cate: 20 FEB 2020 075345 Cater: 24 FEB 2020 142514
Bottom Channel Middle Channel
=

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

oate: 20 FEB. 2030 085403

jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
T M1[1
m [
I ndi 26.00 db)
;e Bue 42176800000 MHz|
qQ factor 134.2)
10
0 e x
| Y i | Vol S N |
10 : - i
/ 4
20 ¢ “\_‘
_:;VEM_V Vin ol
-40 gBm
50
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 56597478 GHz -0.24 dém el down 42,1768 MHz
Tl 1 5.6494 GHz -26.25 dém ndg 26.00 B
T2 1 5.6915768 GHz 26.24 dBm 0 factor 134.2
11806763

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / Port 2/ PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom

5510

42.914

Middle

5590

42.593

Top

5670

42.959

foate: 20 FEB 2020 085521

Top Channel

Result: Pass

Spectrum o Spectrum r".f—’-
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
- M1l o o Mi[1] L.10 dBny
nde 26.00 dbj ndi
;e By 42013700000 MH| ;e By 42 503000000 MH|
0 factor 128.5 0 factor 1310
10 dBm i 10
o de § — — 048 —In : . r
JI,.m v/ A e ] e NN e Tty | e L ™ g
-10 -10 - 4
| 7 T
/ \ f !
<20 dBm // \_\_ =20 v K
b Wyrmetiy e o W)
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5. 2 0,44 d&m ndd down 42,9137 MHz M1 1 2 -1.10 dém ndd down 42.583 MHz
Tl 1 -25.56 dém ndg 26.00 B Tl 1 -27.11 dém ndé 26.00 B
T2 1 25.55 dém 0 factor 128.5 T2 1 27.11 dém 0 factor 131.0
TiEEe 1506763
Pate: 20 FEB 2020 075503 Cater: 24 FEB 2020 142532
Bottom Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
. Mi[1]
ndi
e By 12958700000 MHz|
0 factor 131.7
10
0 des
rﬂ‘\;"\f R T PN P S S |
-0 7 i T
oo & ! \
- V4 T
s e
-40 gBm
50
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 565856754 GHz -1.37 dém el down 42,9587 MHz
Tl 1 5.8 ndé 26.00 B
T2 1 5.6919087 GHz 0 factor 131.7
11806763
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 13/9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

43.78

Middle

5590

42.586

Top

5670

42.767

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] 1 Mi[1]
. o 30 dam 59541860 GHz|
nd@ [: nd@ D0 dBby
;e By 132.779900000 MH:| ;e By 42 5B5500000 MH|
0 factor 126.0) 0 factor 1314
10 10
0de ~ — — A " D o ™~ A 7 \
P Wl M ny PANATS Ve W W ey WA e | f L Vel L WAt
-0 o e . -0 : :
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20 cE <20 cem- T
=30, )
iy P ) P i)
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.5 GHz -1.01 dém el down 43 H M1 1 5. E B el down 42,5855 MHz
Tl 1 -27.01 dém ndg 5 Tl 1 5. ndé 26.00 B
T2 1 27.01 dém O factee 125.0 T2 1 S. O factee 131.4
TiEEe 1506763
[ate: 20 FEB. 2020 075521 Cate: 24 FEB. 2020 142750

Bottom Channel

Ref Level 35.00 dBm
Jo At 20 d&

Offset 26,85 0 & RBW 500 iH:

BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT

@ 104 view
T mi[1]

nd@
Bw

0 factor

GHz|
26.00 dB|
2. 767400000 MHz|

1328

AR A
fl e ed SaWas

0

AT
-40 dBm—t

50 o8

<60 gém-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

Marker

¥-valug | ¥-value | Function |

Function Result |

Type | Ret | Tre |

M1 1 56812694 GHz
5.6 GHz
56910537 GHz

-0.78 dém
-26.78 dém
26.78 dém

ndd down
ndé
O factee

T2 1

42.7674 MHz
26.00 &
132.8

11806763
oate: 20 FEB. 2020 055638

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ Port 1 / PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

41.852

Middle

5590

41.884

Top

5670

42.237

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

oate: 20 FEB 2020 085818

jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
T mi[1] B
# GHz|
B ndi 26.00 db)
;e By 42236800000 MHz|
qQ factor 134.0)
10
0 e X
PR e
MJW/\"“ RV PN SN sV
! 1 i !
-0 .
{ \
20 8 /
=30
el N P o]
401 dBm
50
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-value | Function | Function Result
M1 1 -0.21 dBm ndd down 42,2368 MHz
Tl 1 GHz -26.21 dém ndg 26.00 B
T2 1 5.6914793 GHz 26.20 dém 0 factor 134.0
11806763

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
o att 0B BWT 15145 @ VBW ZMH:  Mode Auto FFT o att PGB BWT  151ps @ VBW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
. T Mi[1] - T Mi[1] 0.96 di
ndis nd L
¢ Bw 41.852400000 MHz| ¢ Bw 41.884300000 MHz|
0 factor 1314 0 factor 1332
10 10
0de - 0 deen X = -
- M)“’V‘-’\«m-"“‘"\ J—f,,w-‘r,ﬂ’\wﬂv-’\m\, Vi et LTS SN P Ml KRS
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o] Frond Ll T
-40 gBm -40 dBm—t
50 50 g8
40 40 dBm
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5. -0.66 dém ndd down 41,8524 MHz M1 1 0.56 d&m ndd down 41,9843 MHz
T 1 -26,85 dém nd 26,00 & T 1 -25.05 dém ndi 26,00 c&
T2 1 26.86 dBm Q factor 131.4 T2 1 25.05 dBm Q factor 133.2
TiEEe 1506763
ate: 20 FEB. 2020 075302 ate: 24 FEB. 2000 142542
Bottom Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMB
TEST REPORT VERSION 1.0

H

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Ba

ndwidth (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / Port 2/ PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

42.589

Middle

5590

42.646

Top

5670

42.895

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT

@ 104 view
T mi[1]

nd@
Bw

0 factor

26.00 dB|
2.R04000000 MH|
1323

o ol

W SN AT Wiy | ] P

b

]
oo e
-40 dBm—rt-

50 o8

S )

<60 gém-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

Marker
| Function |

| ¥-value

Function Result

Type | Ret | Tre |
M1 1 -1.73 dém
-27.73 dém
27.74 dBn

ndd down
ndé
O factee

42 5949 MHz
26.00 &
132.3

11806763
oate: 20 FEB. 2030 0855535

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
o att 2B BWT  15.1p5 @ VBW 2 MH:  Mode Auto FFT o att PGB BWT  151ps @ VBW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
30 Maf1 o .'.I'I'f 30 diim Mif1)
ndi 6.00 dB ndi
;e By 12.589300000 MH:| ;e By
0 factor 179.1 ofacter 1313
10 10 f
bae 2 "n‘ iy e e, " bae n
/_/’ el e -,,/*\v“ :w | b e /"’"\'\fm gy W, | o LA, b
-10 - T - -0 T 4t !
/ 1 i i
<20 dBm / A <20 8 / j .‘\M
et ) A i T—
-40 gBm -40 dBm—t
50 S0
40 40 d8
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5. GH2 0.61 d&m ndd down 42,5693 MHz M1 1 5.595 GH2 -1.00 dBm ndd down 42,6455 MHz
T 1 -25.59 dém nd 26,00 c& T 1 5.5683588 GHz -27.00 dém ndi 26,00 c&
T2 1 25.39 dém Q factor 123.1 T2 1 56100443 GHz 27.00 dBm Q factor 131.2
TiEEe 1506763
ate: 20 FEB. 2000 050015 ate: 24 FEB. 2000 143100
Bottom Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / Port 3/ PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

42.278

Middle

5590

42.88

Top

5670

42.419

Ref Level 35.00 dBm

Offset 26,85 0 & RBW 500 iH:

ate: 20 FEB. 2020 050054

jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
T Mi[1 1.91 d
m [
. ndi
;e By A700000 MH|
qQ factor 133.5
10
0 i i - —
I,“".‘__-"j L WA FRWTURL S N, s
10 : : .
! |
f \
an & | LY
20 \\
0 _1_*'/ e,
PNk L
-40 gBm
50
60
CF 5.67 GHz 32001 EIS M 60.0 MHz
Marker
Type | Ret | Tre | Kew | ¥-value | Function | Function Result
M1 1 5. GHz -0.91 dém el down 42,4187 MHz
Tl 1 5.6 aH2 -26.91 dém ndg 26.00 B
T2 1 5.6915318 GHz 26.91 dém 0 factor 133.5
11806763

To

Result: Pass

p Channel

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. ] o ] o
nd@ nd@ D0 dBby
;e By 2.278100000 MHz ;e By 12.879900000 MH:|
0 factor 130.5 0 factor 130.5
10 10
08 T Das FR Ao | P -
p,_“fw" et Wi, I/\n,‘,’\ ekl P ,\v.r'_,- WV Wi | LaTATA QWA VANVt
10 . o - -10 1 T
I \ / \
<20 8 - <20 g€ v
/ N o at;
i F g e P i  m——
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5 GH2 -0.85 dBm ndd down 42,2781 MHz M1 1 5. -1.09 dém ndd down 42,9799 MHz
Tl 1 -26.85 dém ndg 26.00 B Tl 1 5. -27.09 dém ndé 26.00 B
T2 1 26.85 dBm 0 factor 130.5 T2 1 5.1 27.09 dém 0 factor 130.5
11806763 11806763
Cate: 20 FEB 2020 0801:37 Cate: 24 FEB 2020 143215
=
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3/ Port 1 / PWL 13/ 9 dBi Antenna

26dB Emission Bandwidth

Channel

Frequency (MHz)

(MHz)

Bottom

5530

85.111

85.936

Top

5610

— —
S = S =
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz Ref Level 35.00 d8m  Offset 26,9503 & RBW 1 MH:z
Lo Att 2068 BWT 1T @ VBW 3 MH:  Mode Auta FFT jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
|8 15k View 18 1Fk View
M1 M1 14 dBr
30 dBm 11 30 dBm I” y P
qQ factor 65.9) qQ factor 65.7
10 10 dBm
D dtam - i e, ;.f=\,.|’\."n‘ﬂ_ D dtam A e o AR " RN SRR T )
r_u‘,{w.‘v/"\;- Vg el ,»N’\'u’“’""“ T L AN -/-;"\J' Y| e T LA B
10 i : 1068 -
20 de — A 2068 + :
y X 7 N
an o A Wy
EEAY ~ = ¥ e
40 dBm—r- -40 dém-
50 50
60 d&m -0 d&m
CF 5.53 GHz 32001 EIS M 120.0 MHz CF 5.61 GHz 32001 EIS M 120.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.559 -0.0 1 el down 85.1111 MHz M1 1 2 -0.14 dBm el down 85.9.
Tl 1 ndé 26.00 B Tl 1 -26.14 dém ndé
T2 1 O factee 5. T2 1 26.13 dém O factee
11806763 11806763
Pate: 20 FEB. 2020 080501 Cate: 20 FEB 2020 082222

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / Port 2/ PWL 13/ 9 dBi Antenna

26dB Emission Bandwidth

Channel

Frequency (MHz)

(MHz)

Bottom

5530

87.005

Top

5610

85.299

Spectrurr ] :E-] Spectrurr ] :E']
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz Ref Level 35.00 d8m  Offset 26,9503 & RBW 1 MH:z
Lo Att 2068 BWT 1T @ VBW 3 MH:  Mode Auta FFT jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
|8 15k View 18 1Fk View
. M1l B o Mi[1] 174 d
o . o
Q factor 63.4 Q factor
10 10
D dtam el o v Y2T% SN i Das - X -
fand \/ Vom0 Y e Y P W e Al b i A
-10 68 - -10 68 L 2 - . ;
e e . 2068 !
7
e Y )
LN - gRerery S
-40 dém- -40 dém-
50 50
40 dBm -0 d&m
CF 5.53 GHz 32001 Els M 120.0 MHz CF 5.61 GHz 32001 Els M 120.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5. el down 87,0048 MHz M1 1 5.5 2 -1.74 dém el down 85,2966 MHz
Tl 1 5. ndé 26.00 B Tl 1 -27.74 dém ndg 26.00 B
T2 1 [ O factee 63.4 T2 1 27.74 dém O factee 65.5
[ [
11806763 11806763
Cate: 20 FEB 2020 080715 Cate: 20 FEB 2020 082338
Top Channel

Result: Pass

Bottom Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMB
TEST REPORT VERSION 1.0

H

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Ba

ndwidth (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3 / Port 3/ PWL 13/9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

86.06

Top

5610

85.711

1 ® 1 ®
Spectrur T Spectrurr v
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz Ref Level 35.00 d8m  Offset 26,9503 & RBW 1 MH:z
Lo Att 2068 BWT 1T @ VBW 3 MH:  Mode Auta FFT jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
|8 15k View 18 1Fk View
Mi[1] ) Mi[1]
# 10 GHz| e
R 26.00 db| e
¢ B 86.059B00000 MHz ;e B
Q factor 64.2] Q factor
10 10 dBm
0 A —3—— = —- 0 dem — v —
IN‘\:\‘.-\W "y ::-\r"-ﬂ"w et Wl oY i \ A, ™y AN I\"'\r AN AT \.m__hn“wv. W
-10 08 - 2 -10 08 . S -
/ ! / |
P 1 1 p f ]
20 dé — 20 d8m: - -
1 \\ P/ pt
PRy T B :
40 dBm—t 40 dBm
50 50
60 d&m -0 d&m
CF 5.53 GHz 32001 EIS M 120.0 MHz CF 5.61 GHz 32001 EIS M 120.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5. -0.8: 1 ndd down 86,0598 MHz M1 1 § 2 -1 Bt ndd down 85,7111 MHz
Tl 1 5. 26 ndé 26.00 B Tl 1 27 ndé 26.00 B
T2 1 5. B 0 factor 64.2 T2 1 2 0 factor 5.
11806763 11806763
Cate: 20 FEB 2020 080835 Cate: 20 FEB 2020 0824 57

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80/ MCS2 / MIMO / Port 1+2+3/ Port 1 / PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

86.851

Top

5610

84.837

1 ® 1 ®
Spectrur T Spectrurr v
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz Ref Level 35.00 d8m  Offset 26,9503 & RBW 1 MH:z
Lo Att 2068 BWT 1T @ VBW 3 MH:  Mode Auta FFT jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
|8 1Pk View 18 1Fk View
M1 M1 0.05 dem)
30 e '” 30 céim i P
0 o8 “ 208 u MHz|
qQ factor 63.5) qQ factor 6.
10 10
. 1 . [
baE a ‘AT Y, o PRI T bae A o o PR A PR P ¥
PUNCE BTGNP PRV S s ‘sl Fa v VNV T L PR e e
.10 68 H I 10 68 ; 1
1 \ .
| !
20 ge 20 ge T
rd T
3 v 5
i, “ ™
A RN ¥ o N
-40 dém- -40 dBm—rt-
50 50
60 d&m -0 d&m
CF 5.53 GHz 32001 EIS M 120.0 MHz CF 5.61 GHz 32001 EIS M 120.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5. 2 ndd down €6.951 MHz M1 1 5.62: 2 dem ndd down 84.9373 MHz
Tl 1 ndé 26.00 B Tl 1 -25.95 dém ndg 26.00 B
T2 1 B, 0 factor 63.5 T2 1 25.95 dém 0 factor 66.3
TiEEe 1506763
Cate: 20 FEB 2020 081034 Cate: 20 FEB 2020 082532

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / Port 2/ PWL 13/ 9 dBi Antenna

Chan

nel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

86.682

To

p

5610

88.505

Spectrurr ] :E-] Spectrurr ] :E']
RefLevel 35.00 dBm  Offset 26,95 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
L an 0B BWT 1745 @ VBW 3MH:  Mode Auto FFT o att 20 6B BWT 174 @ VBW 3 MH:  Mode duta FFT
[0 10k view fo 10k view
. Mi[1] B o Mi[1] i)
¢ B ] 0 B MH
0 factor 634 0 factor 633
10 10
b k
v p’ FATTEN NN POV R By T PR L N oo - 5 o
W ey \ VALY o \ Ao e e || A MR ety
108 4 1 ! X X | LY 1
10 ; T 10 - + :
2068 - / — 20 B +
7 N r A\
. o w W
. -
L ¥ Eaad 7
-40 gBm -40 gBm
50 50
40 dBm -0 d&m
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5. -0 1 el down 86.6823 MHz M1 1 § 2 -2.56 dém el down 86,5047 MHz
T 1 5. 26 ndi 26,00 & T 1 -26.% dém nd 26,00 c&
T2 1 [ O factee 63.4 T2 1 26.85 dBm O factee 63.3
[ [
11806763 11806763
Cate: 20 FEB 2020 08 11:52 Cate: 20 FEB. 2020 082750
Top Channel

Result: Pass

Bottom Channel

Page 139 of 521

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / Port 3/ PWL 13/9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

87.365

Top

5610

85.704

o o
Spectrur ] T Spectrurr ] v
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz Ref Level 35.00 d8m  Offset 26,9503 & RBW 1 MH:z
Lo Att 2068 BWT 1T @ VBW 3 MH:  Mode Auta FFT jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
|8 15k View 18 1Fk View
M1 M1 76 dim
. ] o ] 5
e B Ll B
Q factor 63.2 Q factor
10 10
o . T e ok o lhn ol T ok
P e el b A R et O AR Y (] \Ix’ e M Ly
-10 ¢8 + -10 ¢8 -
] 1 | ! |
2068 — — 20 ¢8 + T
_ V =y ey g
| e e T = —
-40 dém- -40 dBm—rt-
50 50
40 dBm -0 d&m
CF 5.53 GHz 32001 EIS M 120.0 MHz CF 5.61 GHz 32001 EIS M 120.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5 2 ndd down 87,3648 MHz M1 1 2 -1.76 dBm ndd down 85,7036 MHz
Tl 1 5.4864 ndé 26.00 B Tl 1 -27.76 dém ndg 26.00 B
T2 1 5.574 0 factor 63.2 T2 1 27.76 dém 0 factor 65.6
TiEEe 1506763
Cate: 20 FEB 2020 081308 Cate: 20 FEB. 2020 08 2507

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

5.2.3. Transmitter Duty Cycle

Test Summary:

24 February 2020 -

Test Engineer: Sercan Usta Test Date: 10 March 2020

Test Sample Serial Number: 192.168.0.65

Test Site Identification SR 9
FCC Reference: Part 15.35(c)
Test Method Used: KDB 789033 D02 Section 11.B.2.b)

Environmental Conditions:

Temperature (°C): 25
Relative Humidity (%): 38
Note:

1. During initial investigations it is found that EUT was transmitting with Duty Cycle < 98 %.

2. In order to assist with the determination of the average level of fundamental and spurious emissions
field strength, measurements were made of duty cycle to determine the transmission duration and the
silent period time of the transmitter. The transmitter duty cycle was measured using a spectrum
analyser in the time domain and calculated by using the following calculation:

Duty Cycle (%) = 100 X [On Time (Ton)] / [Period(Ton+ Torr) or 100ms whichever is the lesser]
Duty Cycle Correction Factor= 10 log 1/ [On Time (Ton)] / [Period(Ton+ Torr) or 100ms whichever is the lesser]

3. Duty cycles were measured with worst case SISO mode; as they found to be same independent of
number of transmitter chains used.

4. These results are valid for all supported SISO & MIMO modes as well as for listed Antennas.

The RF port on the EUT was connected to the spectrum analyser using suitable attenuation and RF
cable. The measured values takes into consideration the external attenuation correction factors which
is compensated by adding reference level offset of 26.85 dB@ 5.47-5.725 GHz to each of the
conducted plots.

Test setup:
Test Laptop
(Test Configuration) Port 1
l Port 2
EUT RF Switchin
(4x4 MIMO) ching RE
Matrix
Port 3 Attenuator
Port 4 g
Power Supply Spectrum
Analyzer
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Duty Cycle (continued)

Results: 802.11a/ 20 MHz / 9Mbit

Pulse On Time (Ton)

Pulse Period (Ton +Torr)

Duty Cycle (%)

Duty Cycle Correction
Factor (dB)

(us) (us)
Spectrun 7
Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
j Att 40 CB & SWT 2.3ms VBW 28 Mhz
SGL
@ 17k Clre
A 1[11 15.11 dim)
e 165.22 ps
40 dém 2[1] 2.04 di)
59 ps|
30 dBm-
2 et w—— ; + PP Fry—
L Lyl B
0 gBm
20 o8
30 ¢
CF 5.5 GHz 691 w Z30.0 ES.I"
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 15.11 dém
o[ mi 1 2.04 68
D3| M1 0.23 d8
(NN v
11908763
fater 24 FEB 2000 153537

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11a/ 20 MHz / 12Mbit

Pulse On Time (Ton)
(us)

Pulse Period (Ton +Torr)
(us)

Duty Cycle Correction

Dty Cyele () Factor (dB)

704.93

819.13

86.058 0.7

Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
J= Att 40 0B & SWT 2ms  VBW 28 MHz

CF 5.5 GHz

591 pts

200.0 ps/

Marker

Type | Ret | Tre | ¥-valug | ¥-value

| Function |

Function Result |

43169 8
04.93 ps
B19.13 s

13,57 dém
3.35 0B
0.40 d&

oz| M1
od| M1

11806763
Cate: 24 FEB 2020 153847
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11a/ 20 MHz / 48Mbit

Pulse On Time (Ton) Pulse Period (Ton +Torr) - Duty Cycle Correction
(us) (us) 2y eyl ) Factor (dB)

192.46 272.46 70.637

15

Ref Lavel 35.00 dBm  Offset 26.65 d5 & RBW 28 MHz
po AtL 40 08 » SWT BIOps  VBW 28 MMz

@174 Cirw

[EE
S0 dém- {

40 dB ML)

T \-lsl\,1 G LT R R T

SRRy
bl

'ﬁ"".’.’-t"l‘" i Sl Ayl

-40 ditmr

CF 5.5 GHz
Marker
Type | Ref | Tre | *-valug | ¥-value | Function |
M1 1 374,49

691 pts B0.0 ps/

Function Result |

02| M1 1
D3 M1 1

3.72dB

[T
1190ETE
et 10MAR 2020 141645
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11a/ 20 MHz / 54Mbit

Pulse On Time (Ton)
(us)

Pulse Period (Ton +Torr)
(us)

Duty Cycle (%)

Duty Cycle Correction
Factor (dB)

172.75

253.91

68.036

1.7

)

Spet

Ref Lavel 35.00 dBm  Offset 26.65 d5 & RBW 28 MHz
po AtL 40 08 » SWT BIOps  VBW 28 MMz

@ 1P Clrw

S0 dém-

de i+ — —
i d R TR AT pal v

e L

-40 ditmr

CF 5.5 GHz

691 pts

B0.0 ps/

Marker

Type | Ref | Tre |
M1 1

| ¥-valu |

Function | Function Result |

12.76 dim

3.9

138 d8

02| M1 1
D3 M1 1

1180ETE
Date: 10.MAR 2020 142546
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11n / HT20 / MCSO

Pulse On Time (Ton) Pulse Period (Ton +Torr) - Duty Cycle Correction
(us) (us) 2y eyl ) Factor (dB)
1299.86 1461.59 88.935 0.5

Ref Level 55 aj-_:e;‘b . :‘I:sTet 26, >- f L] f:x ;; :::—:

5;;;;.I.N Mi[1] III;“ 1B

40 dBm [1 .-_-.-‘.--I.:""I

:Fr:.s GHz 691 w 400.0 Es.n"

j :m:r Rel | Tre | ¥-valug | ¥-value | Function | Function Result |

S  —r
=X - [T

E:'?:::EE A0 15575
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11n / HT20 / MCS1

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
666.67 811.59 82.144 0.9
.;!sf Le\;ul 55.00 dém  Offset 26,90 0 & RBW 3 MHz .
j= Att 40 cB & SWT 2ms VBW 3 MHz
.): Clrw
50 dem Mi[1] 2.74 dism)|
17.39 ps|
0 i sobr
30 cBm +
r;.".‘."‘, T 1 R LT A Al lpsdiugphebilin gl Ayt
0 dBap-
10 .:q,\,_;h. 1 1 et ."vl“l”*"-,}'
~20 oBiI
30 dBin
CF 5.5 GHz 691 w 200.0 ES.I"
-"‘:;;::" Rel | Tre | !-va'lue _ | \'-u'al‘ua | Function | Function Result |
TR T — T
D3| M1 1 Bl11.59 s 0.31 d&
)il [T
11806763
Date: & MAR 2020 125202
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11n / HT20 / MCS2

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
456.23 585.51 77.92 1.1
.;!sf Lu\;al 55.00 dém  Offset 26.90 0 & RBW 26 MHz -
S 40 cB & SWT 5 VBW 28 Mhz
.): Clrw
50 dm: mi[1] 14.02 dBm|
97.68 ps|
40 dim 2[1] r ..-|-.I||
30 cBm
e LY RN RO T AN J SEYRTIN ARV v ,.'\"n--. iy
B\J‘rll 4 Did s ALY
0 gBm:
20 oBiI
30 dB
CF- ;5 GHz 691 Es 140.0 &
Marker
Tm? Rel | Tre | ¥-valug | \'-u.al_u“a | Function | Function Result |
D3| M1 0.39 ol
)il [T
11908763
Pate: 24 FEB 2020 155525
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11n / HT20 / MCS3

Pulse On Time (Ton)

Pulse Period (Ton +Torr)

Duty Cycle (%)

Duty Cycle Correction

(us) (us) Factor (dB)
Spectrur ki
Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
j Att 40 CB & SWT 5 VBW 28 Mhz
SGL
|8 1Pk Clrw
50 dBm- mi[1]
40 cBm 2[1] C
0 ps
30 dBm—r-
R R GTeT R ST e V() MR R i o S
) sl b ol sgbldepily 1M
0 d&m
20 o8
30 ¢
CF 5.5 GHz 691 w 120.0 ES.I"
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 14.35 dém
02| M1 3.79 d8
D3| M1 0.55 08
(NN v
11806763
Cate: 24 FEB 2020 160014
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11n / HT20 / MCS4

Pulse On Time (Ton) Pulse Period (Ton +Torr)

Duty Cycle Correction
Duty Cycle (%
(1s) (s) v

Factor (dB)
245.8 356.52 68.944 1.6

Spectrur ] [=:
Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
J= Att 40 0B & SWT lms VBW 28 MHz

Mi[1] 14.22 dBm)
50 dém
54 cEm 354.20 s
2[1] +.41 di
40 dim—t . . . {1

30 dBm—r-

SRR Ty TPt

.-‘rl Jih Ry, _-rrhwj_'u—-.r ""‘"ﬂ

Al | |

CF 5.5 GHz 691 w 100.0 ES.I"
Marker

Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 E] 5 14.22 dBm

oz| M1
od| M1

4.41 08
0.04 d&

(NN v
11508763
Cate: 24 FEB 2020 155513
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11n / HT20 / MCS6

Pulse On Time (Ton)
(us)

Pulse Period (Ton +Torr)
(us)

Duty Cycle Correction

Uiy yele () Factor (dB)

179.57

289.13

62.107

21

Ref Level 55.00 dBm  Offset 26,90 8 & RBW 28 Mhz
j Att 40 CB & SWT TOOps VAW 28 MHz

30 dBm—r-

Mi[1] 14.11 dBm)

35,22 pis|
2[1] 1.64 db

T ARG

Ay
oo

n lu.-.‘ll‘ o A .\-,\'.h b

Lt it

k=

e

CF 5.5 GHz

591 pts

Marker

Type | Rel

| Tre |

¥-value

| ¥-value

| Function |

700757 )

Function Result |

oz| M1
od| M1

14,11 dém
1.64 d8
1.04 d8&

(NN v
11806763
Joate: 24 FEB 2000 1556 45
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11n / HT20 / MCS7

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
164.64 263.62 62.454 2.0
.;!sf La\;al 55.00 dém  Offset 26.90 0 & RBW 26 MHz -
S 40 cB & SWT 70O ps VBW 28 Mhz
.): Clrw
50 dém: Mi[1] 13.07 dBm|
2.75 ps|
40 dim 4 r:.-. r'.l I.I-I\I
30 cBm +
:“-’_]._._‘-1 BT Yy 4 _.|‘l,_'-'.‘."'~’.“‘.' T j‘-vu e r\.l‘"'_!\l
0 de :. Wiy b L by '.-J\| !
0 dBm:
20 oBiI
30 dB
CF- ;5 GHz 691 w 70.0 &
Marker
Tm? Rel | Tre | !-va'lufe | ¥-value | Function | Function Result |
D3| M1 1.61 0B
)il [T
11806763
ate: 24 FEB 2020 160238
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11ac / HT20 / MCSO0

Pulse On Time (Ton) Pulse Period (Ton +Torr) - Duty Cycle Correction
(us) (us) 2y eyl ) Factor (dB)
1303.19 1459.57 89.286 0.5

:.;n.;I'ILIaI\;:I 55 i)JI dém  Offset 26.80 c-e = RBW :- Mz -
5;:;:" Mifi] 14. Ilu:;
40 dam [1] . ::”I: Il;rnlll
é",: i i

:Fr‘;s GHz 691 w 300.0 ES.I"

j Tm‘: Ral |Irv:‘| !-valu;e . | \'-]u:!;:adn | Function | Function Result |

X - (I w8
E:‘?;E:EE a0 154507
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11ac / HT20 / MCS1

Pulse On Time (Ton)
(us)

Pulse Period (Ton +Torr)
(us)

Duty Cycle (%)

Duty Cycle Correction
Factor (dB)

675.36

756.52

89.272

0.5

o Att 40 ¢B @ SWT 2ms

Ref Level 55.00 dBm  Offset 26.90 8 & RBW 3 MHz
VBW 3 MHz

Mi[1] .63 dism)
B43.48 s
2[1] 1.58 dBy

T e ||

L i bl gl sy | " s i e s il Ll
il ¥

CF 5.5 GHz 591 pts

Marker

Function Result

200.0 ps/

|

Type | Ret | Tre | ¥-valug

oz| M1
od| M1

| ¥-value | Function |
5 5.63 e

11908763
oater & MAR 2020 125644
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11ac / HT20 / MCS2

Pulse On Time (Ton) Pulse Period (Ton +Torr)

Duty Cycle Correction
Duty Cycle (%
(1s) (s) v

Factor (dB)

464.2 549.86 84.421 0.7

apectrurr ] o
Ref Lovel 55.00 %6m  Offset 26,60
j Att 40 CB & SWT

&8 @ RBW 2B MHz
5 VBW 28 MHz

50 dm: Maf1] 14.30 dBm|

CF 5.5 GHz 691 w 150.0 ES.I"
Marker

Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5: 5 14,30 dém
0.19 ¢
0.44 08

oz| M1
od| M1

(NN v
11806763
Jpate: 24 FEB 2000 154545
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11ac / HT20 / MCS3

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
360.0 477.39 75.41 1.2
Spectrur ] :E'
Ref Level 55.00 dEm  Offset 26.50 8 & RBW 26 MHz
S 40 cB & SWT 5 VBW 28 Mhz
.): Clrw
50 dim mi[1]
40 dim— 1 1 1 a ::r.un.I,.\
30 cBm
L3} a8 T FNG AT g T Caan e i
10 B i |
' |
a ‘:_!\.q.»_-,-u\t_l o R . s
0 dBm:
20
a0
CF- 5‘5 GHz 691 w 120.0 ES.I"
-"‘:;;::" Rel | Tre | !-va!ufe | \'-u.al’ua | Function | Function Result |
D3| M1 0.11 d&
)il [T
11806763
ate: 24 FEB 2020 154555
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11ac / HT20 / MCS4

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
252.17 386.96 65.167 1.9
..;!;I'Iu\;ul 55.00 dém  Offset 26.90 0 & RBW 26 MHz -
S 40 cB & SWT 1ms VBW 28 Mhz
.): Clrw
50 cém. 1l
40 dim 401 J.'I“
30 cBm
N T S ST |
g i
20 oBiI
30 dB
-CF- ;5 GHz 691 w 100.0 ESJ’
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 ! 5 13.91 dém
FORn T
)il [T
11806763
ate: 24 FEB 2020 154504
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)

Results: 802.11ac / HT20 / MCS6

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
184.06 292.61 62.903 2.0
.;!sl' La\;al 55.00 dém  Offset 26.90 0 & RBW 26 MHz .
S 40 cB & SWT 70O ps VBW 28 Mhz
.‘“: Clrw
50 dém: Mi[1] 13.69 dBm|
19.13 ps|
40 dim 2[1] ;-ru.lu
30 cBm +
-.-:-\_jk]. TPy Y YT .-_-'W._--q o e
- J:w-'-.w-«-!.l-.w- Uity I i
10 cBm:
20 oBiI
30 dB
CF- ;5 GHz 691 w 70.0 &
Marker
Tm? Rel | Tre | ¥-valug . | \'-u.al.u;a _ | Function | Function Result |
o3| M1 0.17 dB
)il [T
11908763
ate: 24 FEB 2020 154700
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Duty Cycle (continued)
Results: 802.11ac / HT20 / MCSY

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) y ey
(us) (us) Factor (dB)
167.54 295.36 56.724 2.5
Spectrur ] :E'
Ref Level 55.00 dEm  Offset 26.50 8 & RBW 26 MHz
j= Att 40 cB & SWT 800 ps VBW 28 Mhz
.) ‘i Clrw
50 dam: Mifi]
40 cBm- 0
30 cBm +
R gy T T L A TP T
. e daherare il -.-.,‘. o M i L Al oo
0 gBm:
20 oBiI
30 dB
CF- ;5 GHz 691 w 0.0 Es.u"
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 [ 13.77 dém
= sha
)il [T
11908763
ate: 24 FEB 2020 155043
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Transmitter Duty Cycle (continued)
Results: 802.11n / HT40 / MCS3

Pulse On Time (Ton) Pulse Period (Ton +Torr)

Duty Cycle Correction
Duty Cycle (%
(1s) (s) v

Factor (dB)
187.68 260.43 72.065 1.4

Ref Level 55.00 dBm  Offset 26,90 8 & RBW 28 Mhz
j Att 40 CB & SWT TOOps VAW 28 MHz

53 dém Maf1] 14.94

iy -J‘\"|r-"-t|""-'i.ﬂli-\-p- P LTI Y ERT e W2 | P T

T, S
0 dem g

CF 5.51 GHz
Marker

Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 2 ] 14.24 dBm

591 pts 70.0 &

oz| M1
od| M1

2.92 g8
0.63 08

(NN v
11806763
Joate: 24 FEB 2020 161657
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Transmitter Duty Cycle (continued)

Results: 802.11n / HT40 / MCS4

Pulse On Time (Ton)
(us)

Pulse Period (Ton +Torr)
(us)

Duty Cycle (%)

Duty Cycle Correction
Factor (dB)

140.58

210.435

66.804

1.8

Ref Lavel 35.00 dBm  Offset 26.65 d5 & RBW 28 MHz
po AtL 40 08 » SWT E00ps  VBW 28 MMz

@174 Cirw

S0 dém-

40 d&

30 démn-

20 d&

AL, l‘l‘" PR il
10 déan: —

N T e [ e |

| DAL NE AT Y LU

~10 dén

o i pen

<20 dinr

-30 dén

-40 ditmr

CF 5.5 GHz 691 pts

60.0 ps/

Marker

Type | Ref | Tre | *-valug 1
M1 1 44

o2l M1 1 140,58 pis
03 M1 1 210,435 s

|__Function | Function Result |

1180ETE
Date: 10.MAR 2020 151837
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Transmitter Duty Cycle (continued)
Results: 802.11n / HT40 / MCS5

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
111.884 180.87 61.858 2.1
Ref Lavel 55.00 dém  Offset 26.85 d5 & RBW 28 MHz
bo AlL 40 B @ SWT 600 ps VAW 28 MH:
IT; Clrw
50 dim Da[1 07 dH
40 M
30 dém- i
20 d ‘['J_,_f,h. Wil IT:J”'FI[ .J,‘I".‘(.I-|'1 AL '\“"I;"'-F'l'u"
10 8 | A
r »":.‘..’“"J Ittt by s yfubalf gl it bhnd
~10 diy
-2 di
o4
=40 dinrr
CF 5.5 GHz ) 691 pts 60.0 ps/
Marker
Ime. Ref | Tre | ® v:\l.lze _ L v’alu_e _ |__Function | Function Result |
vl 1 T I
D3 M 1 180.87 ps -0.07 d@
) I v
1180ETE
Date: 10 MAR 2020 152511
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TEST REPORT VERSION 1.0

Transmitter Duty Cycle (continued)
Results: 802.11n / HT40 / MCS7

Pulse On Time (Ton) Pulse Period (Ton +Torr) Duty Cycle Correction
Duty Cycle (%)
Factor (dB)

(Ms) (Ms)
225.507 44.345 35

100.0

Spectrur
Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
j Att 40 0B & SWT 600ps VAW 28 Mhz

f@ 17k Cirw
Mi[1] 14.58 dBm)

256812 ps|

30 dBm—r-

20 c8m
o adatigdiihal R I [Py T W JEY e
1 | 3

10 iy

|
'b'“,‘:'”.."l Sl b e M s bbby Aty 'Y

-10 gBm—-

<20 ¢8I

30 dBin

60.0 ys/

CF 5.51 GHz 591 pts
Marker

Type | Ret | Tre | ¥-valug

oz| M1
od| M1

| ¥-value | Function | Function Result |

11806763
Cate: 24 FEB 2020 162015

FCC 15.407 WLAN- Template Vers. 1.4

@ Page 163 of 521



TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Duty Cycle (continued)
Results: 802.11ac / HT40 / MCS3

Pulse On Time (Ton) Pulse Period (Ton +Torr) - Duty Cycle Correction
(us) (us) 2y eyl ) Factor (dB)
196.09 330.58 59.317 2.3

Spectrur
Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
j Att 40 0B & SWT TOOps VAW 28 MHz

f@ 17k Cirw
Mi[1] 14.09 dBm)
34,64 s

30 dBm—r-

20 i - — .
y__,,\',-_J‘..l\IT.,A-.J-‘,,"Q,.Y,-J-\,‘ e Aot

dp el Bimad

o, T M T L
0 gBm
20 o8
30 ¢
CF 5.5 GHz 691 w 70.0 ES.I"
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 El 14.09 dBm
ce| M1 1 19 -0.03 68
D3| M1 1 33 5 0.32 d8
J | (NN v
11806763

oater 24 FEB 2030 160745
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Transmitter Duty Cycle (continued)
Results: 802.11ac / HT40 / MCS4

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
144.35 261.59 55.182 2.6
Spectrur ] :E'
Ref Level 55.00 dEm  Offset 26.50 8 & RBW 26 MHz
S 40 cB & SWT 70O ps VBW 28 Mhz
.:‘Eii Clrw
50 cém. Mif1l
40 dim 1 'I“
30 cBm
f?f_(\“_),"..I.»..\,,,{-.._--,_', T" [ OSSO MR :"‘"J"" l’-\"’ A
f¥dem g e bl wlrg e et IV Sl b
0 dBm:
20 oBiI
30 dB
CF- ;5 GHz 691 w 70.0 &
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 12.69 dém
FORn Secs
)il [T
11806763
ate: 24 FEB 2020 160535
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Transmitter Duty Cycle (continued)
Results: 802.11ac / HT40 / MCS5

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
119.71 201.594 59.382 2.3
Spectrur ] :E'
Ref Level 55.00 dEm  Offset 26.50 8 & RBW 26 MHz
S 40 cB & SWT 500 ps VBW 28 Mhz
.:"-‘k Clrw
50 dém: Mi[1] .|:|! 1B
197.101 ps|
40 dim—r- : 1 | 2[1] ”'-_u_-:.lu
30 cBm +
TJ.:“-'i.,-_ll’|'.'n,}4.l_|‘h.vjr. Py o b Y THTES
10 i
i) dBm Bl L a4 | g P A
0 gBm:
20 oBiI
30 dB
CF 5.5 GHz 691 w 50.0 Es.n"
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 167, 5 13.00 dém
%ol M1 T
)il [T
11908763
[oate: 24 FEB 2020 161131
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Transmitter Duty Cycle (continued)

Results: 802.11ac / HT40 / MCSY

Pulse On Time (Ton)

Pulse Period (Ton +Torr)

Duty Cycle Correction

oate: 24 FEB 2030 1610734

Duty Cycle (%
(us) (us) yeyE e ) Factor (dB)
103.768 194.348 53.393 2.7
.;lsf Lu\;ul 55.00 dBm  Offset 26.90 0 & RBW 26 MHz .
o At 400 @ SWT  SD0us  VBW 2B MHz
o): Clrw
5 cem mi[1] .| ]
40 dam 1) 03,766 |
3 dim
o LU, Ay | Spuisdy bl o]
0 gém:
20 6B
0 68
CF- ;s GHz 691 pts 50.0 ps/
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 152 5 13.55 dBm
o S5
) [T
11808763
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Transmitter Duty Cycle (continued)
Results: 802.11ac / HT80 / MCS1

Pulse On Time (Ton) Pulse Period (Ton +Torr) Duty Cycle Correction

Duty Cycle (%)

(us) (us) Factor (dB)
183.19 346.67 52.843 2.8
Spectrun (@)
Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
o At 400B @ SWT  800yus  VBW 26 Mz
S6L
[8 17k Cirw
50 dém- Maf1] I.;I-_: ;;..I_ u:
40 cam [1 0.90 db)
83.19 s
30 B
wWd S
EETLTINY PR T.'.\-‘rd'- IR B S
4
e T A L : ool i
20 68
30 ¢8
CF 5.53 GHz 691 pts 80.0 ps/
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 4 5 12.84 dBer
02| ML 0.50 c:
[E] 1.05 o8
) [T
11808763

oater 24 FEB 2000 162602
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Duty Cycle (continued)

Results: 802.11ac / HT80 / MCS2

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yey
(us) (us) Factor (dB)
136.522 220.0 62.055 2.1
.;!sf La\;al 55.00 dém  Offset 26.90 0 & RBW 26 MHz -
S 40 cB & SWT 600 ps VBW 28 Mhz
.): Clrw
50 dém- Mi[1] 10.71 dBm|
247.826 p:
40 dim—r+- 2[1] '-r.l :‘.I:.'nlll\l
30 cBm +
204d
. J_.f"..,-,-,\‘r||a(.v|-u.'.«q-l SR PP ! e g e
By e P oY ANt iyl
10 cBm:
20
a0
CF- 5:.';3 GHz 691 w 60.0 ESJ"
-"‘:;;::" Rel | Tre | ¥-valug | \'-ual‘ua | Function | Function Result |
i
D3| M1 1.07 d&
)il [T
11806763
Pate: 24 FEB 2020 162713
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Transmitter Duty Cycle (continued)
Results: 802.11ac / HT80 / MCS3

Pulse On Time (Ton) Pulse Period (Ton +Torr)

Duty Cycle Correction
Duty Cycle (%
(1s) (s) v

Factor (dB)

71.478 162.783 43.91 3.6

Spectrur ] [

Ref Level 55.00 dBm  Offset 26,90 8 & RBW 28 Mhz
j Att 40 CB & SWT I0ps  VBW 28 MHz

50 dim i1l 7.96 dBn

30 dBm—r-

T """“1"?'|‘ T FPA P g
w.a:‘;_:-..fr‘_(_l-l ke LTI .9 1 Jithde pis

-10 gBm—-

<20 ¢8I

30 dBin

CF 5.53 GHz 691 w 36.0 ES.I"
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function
M1 1 62 5 7.6 dim
02| M1 1 71 5 0.83 g8
D3| M1 16: 1.36 08

Function Result |

(NN v
11806763
ate: 27 FEB. 2000 12 8457
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Transmitter Duty Cycle (continued)

Results: 802.11ac / HT80 / MCS5
Pulse On Time (Ton) Pulse Period (Ton +Torr) - Duty Cycle Correction
(us) (us) 2y eyl ) Factor (dB)
75.797 157.681 48.07 3.2
:.;n.;I"LIaI\;;I 55 i)JI dém  Offset 2:'-.%1 c-e = RBW :- M -
5:;:" mi[1] |
40 dBm [1]
i::--:»:’.“l{».‘l’-"rw M L YT Sl sy
. Pagsgll ik, & A 1 “n-.l' holiod et
CF- 5.53 CHz 691 w 40.0 &
Marker
Tm:.; Rel | Irv:l| ¥-valug \'-]\faluadn“ | Function | Function Result |
- [T
E:‘:EET:EE A0 162535
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Transmitter Duty Cycle (continued)

Results: 802.11ac / HT80 / MCS6

Pulse On Time (Ton)
(us)

Pulse Period (Ton +Torr)
(us)

Duty Cycle (%)

Duty Cycle Correction
Factor (dB)

58.957

142.957

41.241

3.8

j Att 40 CB & SWT 360 us

Ref Level 55.00 dEm  Offset 26.00 8 & RBW 26 MHz
VBW 28 MHz

30 dBm—r-

T \r'- I '_‘,,‘.,

RCRLET] ’\-L\\-I” ) TN TR, J

-10 gBm—-

<20 ¢8I

30 dBin

CF 5.53 GHz 591 pts

Marker

Function Result

6.0 ps/

|

Type | Ret | Tre | ¥-valug |

oz| M1
od| M1

¥-value | Function |
7.63 dBm

11806763
oate: 27 FEB 2000 124508
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Transmitter Duty Cycle (continued)
Results: 802.11ac / HT80 / MCSS8

Pulse On Time (Ton) Pulse Period (Ton +Torr)
(us) (us)

Duty Cycle Correction
Uiy yele () / FZlctor (dB)

62.754 162.754

38.558 4.1

Ref Level 55.00 dBm  Offset 26,90 8 & RBW 28 Mhz
j Att 40 CB & SWT S0Ops VAW 28 MHz

30 dBm—r-

M1l

gt pPa ek

fioe -‘1-»#‘\ -

M el L P,

-10 gBm—-

<20 ¢8I

Dt byl i

30 dBin

CF 5.53 GHz

591 pts
Marker

Type | Ret | Tre | ¥-valug |

¥-value | Function |

50.0 ps/

oz| M1
od| M1

Function Result |

11508763
Cater 24 FEB 2020 162532
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Transmitter Duty Cycle (continued)
Results: 802.11ac / HT80 / MCS9

Pulse On Time (T Pulse Period (Ton +T Duty Cycle Correction
(Ton) (Ton +Torr) Duty Cycle (%) yy
(us) (us) Factor (dB)
62.754 180.87 34.696 4.6
.;!sl' Lu\;ul 55.00 dém  Offset 26.90 0 & RBW 26 MHz .
S 40 cB & SWT 500 ps VBW 28 Mhz
.): Clrw
50 dém: Mi[1] 12.26 dBm|
J.B55 ps|
40 dim [1 r--l .::-ul.llu
30 cBm +
i L. ' el Ll ”'.f.»[" fw"L“, e
Aty o sl bt Yl Loty sl s tripdly hguplla
0 dBm:
20 oBiI
30 dB
CF- ;:53 GHz 691 w 50.0 ES)’
-"‘:;;::" Rel | Tre | ¥-valug | \'-u'al_u.a | Function | Function Result |
Bt o Y
D3| M1 0.61 d&
)il [T
11806763
ate: 24 FEB 2020 163010
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5.2.4. Transmitter Maximum Conducted Output Power

Test Summary:

Test Engineer: Krume Ivanov & Sercan Usta Test Dates: 20 February 2020
Test Sample Serial Number: 192.168.0.65

Test Site Identification SR 9

FCC Reference: Part 15.407(a)(2)

Test Method Used:

KDB 789033 D02 Section Il.E.2.d)
KDB 662911 D01 Section E) 1)

Environmental Conditions:

Temperature (°C): 20
Relative Humidity (%): 23
Notes:
1. For conducted power tests where the duty cycle is <98%, the measurements were performed in

10.

11.

12.

accordance with FCC KDB 789033 1I.E.2.d) Method SA-2. The signal analyser's integration function was
used to integrate across the 99% emission bandwidth. The resolution bandwidth was set to 1 MHz and
video bandwidth 3 MHz. An RMS detector was used and sweep time was set to auto and 300 traces
performed. The span was set to encompass the entire 99% occupied bandwidth. The channel power
results are recorded in the tables below.

The RF port on the EUT was connected to the spectrum analyser using suitable attenuation and RF
cable. The measured values takes into consideration the external attenuation correction factors which is
compensated by adding reference level offset of 26.85 dB@ 5.47-5.725 GHz to each of the conducted
plots.

For MIMO, power was measured across relevant ports and then combined using the measure-and-sum
technique stated in FCC KDB 662911 D01 Section E)1).

In accordance with 15.407(a)(2) maximum conducted output power shall not exceed shall not exceed the
lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth (MHz) .

In accordance with KDB 789033 D02 Section II.E.2.d) (x) alternative method, power is computed by
integrating the spectrum across the the entire 99% occupied bandwidth.

Relevant 99% occupied bandwidth results for all tested modes are achieved on the company server and
available for inspection if required.

For all data rates the EUT was transmitting at <98% duty cycle, the calculated duty cycle in section 5.2.3
was added to the measured power in order to compute the average power during the actual transmission
time.

The EUT antennas have a directional gain of > 6 dBi.

In accordance with 15.407(a)(2), transmitting antennas of directional gain greater than 6 dBi are used,
the maximum conducted output power limits shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

In accordance with FCC KDB 662911 F)2)f)(i), the array gain for 802.11 devices with NANT <4 is 0 dB.
No array gain has been to the measurements in this section.

Therefore for 9 dBi Antenna, reduced maximum conducted output power limits are as follows:
o0 the limit of 250 mW = 24 dBm has been reduced by 3 dB to 21 dBm
or
o thelimitof 11 dBm + 10 log B has been reduced by 3 dB to 8 dBm + 10 log B

Therefore for 9 dBi Antenna the lesser of above limits has been applied.
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Transmitter Maximum Conducted Output Power (continued)
Test setup:

Test Laptop

(Test Configuration) Port 1
l Port 2
v RF Switchin
(4x4 MIMO) -ning RF
Matrix
Port 3 Attenuator
Port 4 g
Power Supply Spectrum
Analyzer
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / SISO/ Port 1/ PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.4 15 9.9 21 111 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 9.9 9 18.9 30 11.1 Complied

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 48Mbit / SISO / Port 1/ PWL 12 /9 dBi Antenna Port 1

Result: Pass

Spectrum

-qﬂ

Ref Lovel 35.00 dEm  OMset 26.95 05 w RBW 1MA:
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200

Jorem view

Mi[1
208 [1]

=1.99 dBmy
5.502223680 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 16,75 MHz Power &40 dBm

-
. JL J

11908763
oate: 20 FEB 2020 152355

Tx Total 8.40 dBm

Bottom Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / SISO/ Port 1/ PWL 17 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemEra Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)

Bottom+1 131 15 14.6 21 6.4 Complied
Middle 134 15 14.9 21 6.1 Complied
Top-1 13.3 15 14.8 21 6.2 Complied

De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)

Bottom+1 14.6 9 23.6 30 6.4 Complied
Middle 14.9 9 23.9 30 6.1 Complied
Top-1 14.8 9 23.8 30 6.2 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 48Mbit / SISO/ Port 1/ PWL 17 /9 dBi Antenna Port 1

Spectrum ? Spectrum ?

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz

= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 2.85 dB " ML) 2.57 dBm
0 dor 5.518443800 GHz| 0 dor 5578829100 GHz|
e | e [
| | |

10 dB 10 dB

-10 dBm: -10 dBm:

20 / 20 Bm=—

M -30

=40 dBm =40 dBm

50 g8 50 g8

40 68 40 68

CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier

Bandwidth 16.71 MHz Power 13.11 dBm Tu Total 13.11 dBm Bandwidth 16.75 MHz Power 13.38 dBm T Total 13.38 dBm
i T i T

11806763 11806763
Pate: 20 FEB 2020 153015 Pate: 20 FEB 2020 153534

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz

SGL Count 200,500

b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

| R

ML)

30 din

3.06 dBm
5.682296800 GHz|

20 can
|

60 ¢B
CF 5.68 GHz
—_—

32001 pts

N

Span 30.0 MHz

Channel Power

Bandwidth 16,72 MHz Power 13.35 dBm

il

11908763
ate: 20 FEB. 2020 154518

Tx Total 13.35 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 10.2 15 11.7 21 9.3 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 11.7 9 20.7 30 9.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 48Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna Port 1

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200/200

Jorem view

Mi[1]

0

<0.23 dBmy
5.698668790 GHz|

32001 pts

N~

Spon 30.0 MHz

Channel Pamer

Bandwidth 16.85 MHz Power 10,19 dBm

-
. JL J

11908763
oate: 20 FEB 2020 155538

T Total 10,19 dBm

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / SISO/ Port 1/ PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.2 1.7 9.9 21 111 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 9.9 9 18.9 30 11.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 54Mbit / SISO / Port 1/ PWL 12 /9 dBi Antenna Port 1

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

<2.26 dBm
5496259490 GHz|

32001 pts

L‘“C

Spon 30.0 MHz

Channel Pamer

Bandwidth 16,77 MHz Power 8.20 dBm

-

. JL J

11908763
oate: 20 FEB 2000 152518

Tx Total 8.20 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / SISO/ Port 1/ PWL 17 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemEra Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)

Bottom+1 12.9 1.7 14.6 21 6.4 Complied
Middle 13.2 1.7 14.9 21 6.1 Complied
Top-1 13.1 1.7 14.8 21 6.2 Complied

De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)

Bottom+1 14.6 9 23.6 30 6.4 Complied
Middle 14.9 9 23.9 30 6.1 Complied
Top-1 14.8 9 23.8 30 6.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 54Mbit / SISO / Port 1/ PWL 17 /9 dBi Antenna Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 2.50 dB " ML) 2.89 dBm
0 dor 5.521324650 GHz| 0 dor 5576469490 GHz
e | | e | |
] ] | |
10 dB 10 dB
-10 dBm: -10 dBm: j
20 Bm=— 20
=40 g8 =40 dBm
50 g8 50 g8
40 68 40 68
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16.72 MHz Power 12,91 dBm Tu Total 12,91 dBm Bandwidth 16.71 MHz Power 13.16 dBm T Total 13.16 dBm
il I il |
11806763 11806763
Pate: 20 FEB 2020 1531:43 Cate: 20 FEB. 2020 153755
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 2.68 dB
0 dor 5681008720 GHz
e | |
| |
120 68
-10 dBm:
20 GBM—Z 5
40 d&
50 g8
40 68
CF 5.68 0Hz 2001 pts Span 30.0 Mz
Channel Pavier
Bandwidth 16.99 MHz Power 13.15 dBm Tu Total 13.15 dBm
™ '
11806763
Pate: 20 FEB 2020 155045

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 9.9 1.7 11.6 21 9.4 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 11.6 9 20.6 30 9.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 54Mbit / SISO / Port 1 / PWL 14 /9 dBi Antenna Port 1

-qﬂ

Spectrum

Ref Lovel 35.00 dEm  OMset 26.95 05 w RBW 1MA:
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200

Jorem view
Mi[1] “0.48 dBm)

N 5,702987720 GH2|

20

10 dém

0 dém

-10 cem-
K

~20 cBrmn
-30 d&m k

<40 gém-

50 dam

60 ¢Bim

CF 5.7 GHz 32001 pts Span 30.0 MHz

Channel Power
Bandwidth 16,70 MHz Power 9.95 dBm Tx Total 9.95 dBm

-
. JL J

11908763
oate: 20 FEB 2020 155702

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 9.4 1.1 10.5 21 10.5 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 10.5 9 195 30 10.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

Result: Pass

Spectrum ‘%’
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz

o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp

S6L Count 200/200
Jorem view
" Mi[1] ~1.58 dBm|
0 5495716700 GH2|
1]
10 dém
0 dém
-10 dBm:
=20 g8 \
=30 dém-
50 gBm-
60 dBm
CF 5.5 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.68 MHz Power 9.41 dBm Tx Total 9.41 dBm
n

- L J

11908763

Cate: 20 FEB 2020 1601:55

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 17 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemEra Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)

Bottom+1 14.1 1.1 15.2 21 5.8 Complied
Middle 14.4 1.1 155 21 5.5 Complied
Top-1 14.4 1.1 155 21 55 Complied

De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)

Bottom+1 15.2 9 24.2 30 5.8 Complied
Middle 155 9 24.5 30 5.5 Complied
Top-1 155 9 24.5 30 5.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 17 /9 dBi Antenna Port 1

<
<

Spectrum Spectrum
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz

= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep

SGL Count 200200 SGL Count 200200

| R | R

" ML) 3.14 dBm " ML) 3.43 dBm
0 dor 5.523764880 GHz| 0 dor 5582473990 GH2|

20 c8n

10 dBm—

-10 dBm— \
20 Bm=— \

-30 dém—

40 dBm—

50 dam—

=60 dBm—

CF 5.52 GHz 2001 pts Span 30.0 Mz 2001 pts Span 30.0 MHz
Channel Pavier
Bandwidth 17.67 MHz Power 14,13 dBm Tu Total 14,13 dBm Bandwidth 17.63 MHz Power 14,41 dBm Tu Total 14.41 dBm

il I il |

11908763 11908763
oate: 20 FEB 2000 161284 oate: 20 FEB 2020 161517

Bottom+1 Channel Middle Channel

<

Spectrum

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML) 3.7+ dBm

30 déin S5.676361680 GH2,

32001 pts Span 30.0 MHz
Bandwidth 17.68 MHz Power 14,41 dBm Tu Total 14,41 dBm
" T
11508763

oate: 20 FEB 2020 163157

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 14 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 111 1.1 12.2 21 8.8 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 12.2 9 21.2 30 8.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 14 /9 dBi Antenna Port 1

Result: Pass

Spectrum ‘%’
Ref Level 35.00 48m  Offset 2635 68 & RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
- CH] 0.10 dem)
0 5.701402460 GH2|
il
32001 pts Spon 50.0 Nz

Channel Power
Bandwidth 17.66 MHz

Power 11,12 dBm

b |
= JL

11908763
oate: 20 FEB 2000 163824

J

T Total 11,12 dBm

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS6 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.3 2.1 104 21 10.6 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 104 9 194 30 10.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz

o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200,300
Jorem view

Mi[1
208 [1]

~2.33 dBmy
5.498630360 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 17.87 MHz Power 8.35 dBm

-
. JL J

11908763
oate: 20 FEB 2030 160407

Tx Total 8.35 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS6 /SISO /Port 1 /PWL 17 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemEra Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)

Bottom+1 131 2.1 15.2 21 5.8 Complied
Middle 13.3 2.1 154 21 5.6 Complied
Top-1 11.0 2.1 131 21 7.9 Complied

De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)

Bottom+1 15.2 9 24.2 30 5.8 Complied
Middle 154 9 24.4 30 5.6 Complied
Top-1 13.1 9 22.1 30 7.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 17 /9 dBi Antenna Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 2.43 dBm " ML) 2.86 dBm
0 dor 5.518842220 GH2| 0 dor 5577602890 GHz
e | | e | |
| | | |
10 dBm— 10 dBm——r
-10 dBm— \ -10 dBm—
20 Bm=— 20 Bm=—
-30
=40 dBm— =40 dBm—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.87 MHz Power 13.11 dBm Tu Total 13.11 dBm Bandwidth 17.90 MHz Power 13.35 dBm T Total 13.35 dBm
il I il |
11806763 11806763
Cate: 20 FEB 2020 161415 Cate: 20 FEB 2020 162042
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 0.61 dB
0 dor 5678286300 GHz|
20 d8n
2001 pts Span 30.0 Mz
Bandwidth 17.95 MHz Power 1095 dBm Tx Total 10.95 dBm
i T
11806763
Cate: 20 FEB 2020 163322

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20/ MCS6 /SISO /Port 1 /PWL 14 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 10.1 2.1 12.2 21 8.8 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 12.2 9 21.2 30 8.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 14 /9 dBi Antenna Port 1

<§

Spectrum | |
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
Jo At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200/200
Jorem view
mi[1] ~0.57 dBm|

30 B 5.698780350 GHz|

20

10 dém

0 dém

-10 dém

20 cEn

-30 dém

40 dém

50 dam

60 dBm
CF 5.7 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 17.84 MHz Power 10.09 dBm Tx Total 10,09 dBm

b |
= JL J

11908763
oate: 20 FEB 2030 16 3548

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 /SISO /Port 1/ PWL 12/ 9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 9.4 0.7 10.1 21 10.9 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 10.1 9 19.1 30 10.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

Result: Pass

Spectrum ‘%’
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz

o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200,200
Jorem view
" Mi[1] ~1.56 dBm|
n 5.498297550 GHz|
1]
10 dém
0 dém
-10 dBm: \
=20 g8 \
=30 dém-
50 gBm-
60 dBm
CF 5.5 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,64 MHz Power 9.39 dBm Tx Total 9.39 dBm
n

- L J

11908763

Cate: 20 FEB 2020 16 44 57

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 /SISO /Port 1 /PWL 17 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemEra Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)

Bottom+1 12.7 0.7 134 21 7.6 Complied
Middle 13.1 0.7 13.8 21 7.2 Complied
Top-1 14.4 0.7 15.1 21 5.9 Complied

De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)

Bottom+1 134 9 22.4 30 7.6 Complied
Middle 13.8 9 22.8 30 7.2 Complied
Top-1 15.1 9 24.1 30 5.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 /SISO /Port 1 /PWL 17 /9 dBi Antenna Port 1

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

2.18 dBm|
5.525765440 GHz,

20 can
] ]

10 dBm—

-10 dém—

20 Bm=—

-30 dém—

40 dBm—

50 dam—

=60 dBm—

32001 pts

Spectrum ?
Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200
| R
" mi[1] 2.45 B
0 dor 5577047900 GHz|

CF 5.52 GHz
\SF 5.2 Ohz
Channel Power

Bandwidth 17.67 MHz

Power 12,75 dBm
bl T

11908763
oate: 20 FEB 2030 165116

Span 30.0 MHz

Tx Total 12.75 dBm

32001 pts

Span 30.0 MHz

Bandwidth 17.65 MHz Power 13.07 dBm

i

11908763
oate: 20 FEB 2020 170311

Tx Total 13.07 dBm

Bottom+1 Channel

30 din

Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
mi[1] 3.36 dBn

5.674869220 GHz|

32001 pts

Span 30.0 MHz

Bandwidth 17.63 MHz
il

Power 14,40 dBm

11908763
ate: 20 FEB 2020 171511

Tu Total 14,40 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 /SISO / Port 1/ PWL 14 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 11.2 0.7 11.9 21 9.1 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 11.9 9 20.9 30 9.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 /SISO /Port 1/ PWL 14 /9 dBi Antenna Port 1

Result: Pass

Spectrum ‘%’
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] 0.21 dBm
0 5,702575230 GH2|
1]
32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 17.70 MHz Power 11,17 dBm Tx Total 11.17 dBm
N - I

= JL

11908763
oate: 20 FEB 2020 172612

J

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS6 /SISO /Port 1/ PWL 12/ 9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.3 2.0 10.3 21 10.7 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 10.3 9 19.3 30 10.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS6 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz

o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200,300
Jorem view

0

Mi[1]

<2.26 dBm
5.502343680 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer
Bandwidth 17.85 MHz

Power 832 dBm

-
. JL

11908763
oate: 20 FEB 2020 164522

J

Tx Total 8.32 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS6 /SISO /Port 1/ PWL 17 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemEra Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)

Bottom+1 10.8 2.0 12.8 21 8.2 Complied
Middle 11.1 2.0 13.1 21 7.9 Complied
Top-1 13.3 2.0 15.3 21 5.7 Complied

De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)

Bottom+1 12.8 9 21.8 30 8.2 Complied
Middle 13.1 9 22.1 30 7.9 Complied
Top-1 15.3 9 24.3 30 5.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS6 /SISO /Port 1 /PWL 17 /9 dBi Antenna Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 0.45 dB " ML) 1.01 dBm|
0 dor 5.517347900 GHz| 0 dor 5578820660 GHz
20 d8n 20 d8n

32001 pts Span 30.0 MHz

Bandwidth 17.90 MHz

Tx Total 10.78 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.90 MHz

Power 11.07 dBm Tx Total 11.07 dBm

il

Power 10.78 dBm

11908763
oate: 20 FEB 2020 165243

il

11908763
oate: 20 FEB 2030 170435

Middle Channel

Bottom+1 Channel

Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" mi[1] 2.55 B
0 dor 5676538860 GHz|

Span 30.0 MHz

32001 pts

Bandwidth 17.97 MHz

Power 13.37 dBm Tx Total 13.32 dBm

il

11908763
oate: 20 FEB 2000 172048

Result: Pass

Top-1 Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS6 /SISO / Port 1 / PWL 14 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 10.2 2.0 12.2 21 8.8 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 12.2 9 21.2 30 8.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS6 /SISO / Port 1/ PWL 14 /9 dBi Antenna Port 1

Result: Pass

Spectrum

<§

Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz

o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200,300
Jorem view

Mi[1
208 [1]

<0.50 dBmy
5.703567080 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer

Randwidth 17.86 MHz Power 10,19 dBm

b |
= JL J

11908763
oate: 20 FEB 2020 172735

T Total 10,19 dBm

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT40 / MCS3 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.6 1.4 10.0 21 11.0 Complied
Middle 9.1 1.4 10.5 21 10.5 Complied
Top 9.2 1.4 10.6 21 10.4 Complied
De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)
Bottom 10.0 9 19.0 30 11.0 Complied
Middle 10.5 9 195 30 10.5 Complied
Top 10.6 9 19.6 30 104 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

<
<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200/200 SGL Count 200/200

| R | R
- B ~5.38 den - B ~3.40 den
0 dor 550479890 GH 0 dor 556349020 GHz

Spectrum

20 c8n

0

-10 dém—

20 Bm=—

=30 dBm—s
e

50 dam—

=60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz 32001 pts Span 60.0 MHz

Channel Power Channel Power
Bandwidth 36.65 MHz Power 8.58 dBm Tx Total 8.58 dBm Bandwidth 36,49 MHz Power 9.14 dBm
i ] i !

Tu Total 9.14 dBm

11908763
ate: 20 FEB 2020 174500

Bottom Channel Middle Channel

11908763
oate: 20 FEB 2020 173237

<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp

SGL Count 200200
| R
B ~3.51 don

30 déin S.67357360 GHz|

20 c8n

10 dBm—

-10 dém—

20 Bm=—

=30 dBm—s
Ep

50 dam—

60 tBm—;

CF 5.67 GHz 32001 pts Span 60.0 MHz

Channel Power

Bandwidth 36.41 MHz Power 9.18 dBm Tu Total 9.18 dBm
" T

11908763
oate: 20 FEB 2020 175640

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40/ MCS4 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.1 1.8 9.9 21 111 Complied
Middle 8.6 1.8 104 21 10.6 Complied
Top 8.6 1.8 104 21 10.6 Complied
De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)
Bottom 9.9 9 18.9 30 111 Complied
Middle 104 9 194 30 10.6 Complied
Top 104 9 194 30 10.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40/ MCS4 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

<
<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200/200 SGL Count 200/200

| R | R
- B 5. den - B ~3.81 dBn
0 dor 550126650 GH 0 dor 556395890 GHz

Spectrum

20 c8n

0

-10 dém—

20 Bm=—

=30 dBm—s
Ponrent==

50 dam—

=60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz 32001 pts Span 60.0 MHz

Channel Power Channel Power
Bandwidth 36,49 MHz Power 8.05 dBm Tx Total 8.05 dBm Bandwidth 36.34 MHz Power 8.58 dBm
i ] i !

Tu Total 8.58 dBm

11908763
oate: 20 FEB 2000 175024

Bottom Channel Middle Channel

11908763
oate: 20 FEB 2020 173484

<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp

SGL Count 200200
| R
B ~3.88 dBn

30 déin 566622950 GH2|

20 c8n

10 dBm—

-10 dém—

20 Bm=—

=30 dBm—s
RpE=

50 dam—

60 dBim—;

CF 5.67 GHz 32001 pts Spon 60.0 MHz

Channel Power

Bandwidth 36,64 MHz Power £.64 dBm Tx Total 8.64 dBm
™ y

11908763
oate: 20 FEB 2020 175805

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS3 /SISO /Port 1 /PWL 12/ 9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.6 2.3 10.9 21 10.1 Complied
Middle 9.4 2.3 11.7 21 9.3 Complied
Top 9.3 2.3 11.6 21 9.4 Complied
De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)
Bottom 10.9 9 19.9 30 10.1 Complied
Middle 11.7 9 20.7 30 9.3 Complied
Top 11.6 9 20.6 30 9.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS3 /SISO /Port 1 /PWL 12/9 dBi Antenna Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
" Ml ~5.3+ dBm| " Ml ~3.49 dem|
0 dor 550272520 GH 0 dor 556249270 GH
20 d8n 20 d8n

32001 pts

Bandwidth 36.54 MHz

Power 8.63 dBm
bl T

11908763
oate: 20 FEB 2030 180433

Tx Total 8.63 dBm

Span 60.0 MHz

Tx Total 9.39 dBm

Spom 50,0 it | 32001 pts
Channel Pavier
Bandwidth 36,67 MHz Power 9.39 dBm
™ y
11806763

oate: 24 FEB 2000 14 4542

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R

ML)

30 din

-4.43 dBm)
567407240 GHz,

20 c8n

10 dBm—

-10 dBm—
20 Bm=—
-30 dBm—s

50 dam—

=60 dBm—

CF 5.67 GHz 32001 pts

Span 60.0 MHz

Channel Pavier
Bandwidth 36,49 MHz

Power 9.30 dBm
bl T

11908763
oate: 20 FEB 2020 182553

Tx Total 9.30 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS4 /SISO /Port 1/ PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 8.1 2.6 10.7 21 10.3 Complied
Middle 8.8 2.6 11.4 21 9.6 Complied
Top 8.8 2.6 11.4 21 9.6 Complied
De Facto EIRP Limit Comparison
g(;)r:(rjeucgteedd Directional De Facto
Channel P Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
ower Gain (dBi) (dBm)
(dBm)
Bottom 10.7 9 19.7 30 10.3 Complied
Middle 114 9 20.4 30 9.6 Complied
Top 114 9 20.4 30 9.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS4 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 48m  Offset 26.35d8 RBW 1 MHz Ref Level 35.00 48m  Ofset 263508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» M) ~5.71 dBm| » M) ~3.69 dBm|
0 dor 5.51860040 GH 0 dor 556244400 GH
20 cin 20 cin
10 d8 10 dBm—
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm— -30 dBm—
50 dBm— 50 dBm—
60 dBm—; 60 dBm—;
CF 5.51 GHz 2001 pts Span 60.0 Mz CF 5.59 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier
Bandwidth 36,49 MHz Power 8.07 dBm Tx Total 8.07 dBm Bandwidth 36.49 MHz Power 8.84 dBm T Total 8.84 dBm
il Y il Y
11908763 11908763
Fater 20 FEB 2000 130630 fate 24 FEB 2000 145245
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 48m  Offset 26.35d8 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200
| R
» M) ~3.64 dBm|
0 dor 567354930 GH
20 cin
2001 pts Span 60.0 Mz
Channel Pavier
Bandwidth 36,48 MHz Power 8.76 dBm Tx Total 8.76 dBm
il Y
11908763
fate: 20 FEB 2020 182718

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /HT80/MCS1 /SISO /Port1/PWL 9/9dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 6.2 2.8 9.0 21 12.0 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 9.0 9 18.0 30 12.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS1 /SISO /Port1/PWL 9/9dBi Antenna Port 1

Spectrum =
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
- Mi[1] ~10.39 dBm
0 556441640 GH
1]
CF 5.53 CHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 75.85 MHz Power 6.22 dBm Tu Total 6.22 dBm
n
. L J
11908763
Jpate: 20 FEB 2000 1833 43

Result: Pass

Bottom Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS1 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 9.7 2.8 125 21 8.5 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 125 9 215 30 8.5 Complied

Result: Pass
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